Applicant:

Address:

Manufacturer:

Address:

EUT:

Trade Mark:

Model Number:

Date of Receipt:

Test Date:
Date of Report:

Prepared By:

Address:

Applicable
Standards:

Test Result:

FCC Test Report

ANNEX 1 2.4GWIFI
FCC ID: 2A5EP-S10

SZTPS CO,, LTD

Floor 2, Building 2, N0.596, Zhoushi Road, Jiuwei Community, Hangcheng Street, Baoan
District, Shenzhen, China

SZTPS CO., LTD

Floor 2, Building 2, No.596, Zhoushi Road, Jiuwei Community, Hangcheng Street, Baoan
District, Shenzhen, China

Tablet PC

N/A

S10, S8-9863A, S7-7731E, Q8-7731E, S10-9863A, W116, P30, M70, M50, SF116, SF133,
K116, Q7, Q8, Q10, SQ8, 7 INCH KIDS, N10, W133B, W101, P10, W801, K8, W102,
FS8-6753, N4120, A789, RK3126

Feb. 25, 2022
Feb. 25, 2022 — Mar. 20, 2022

Mar. 20, 2022

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

FCC PART 15 C 15.247
ANSI C63.10:2013

Pass



Conducted RF Spurious Emission

Tx. Spurious NVNT b 2412MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R 0 | SENSE:INT] [ ALIGN AUTO | 11:40:57 AM Mar 18, 2022

Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF 3 AC
Center Freq 2.412000000 GHz

Ref Offset6.41 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS

Tx. Spurious NVNT b 2412MHz Ant1 Emission

. Keysight Spectrum Analyzer - Swept SA (==
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:41:25 AM Mar 18, 2022
Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset6.41 dB
Ref 20.00 dBm

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE -

Y
2412GHz[  4719dBm| |
[ 36787dBm| |
GH
7.283 GH:
9.771 GH;

1

MSG %STATUS




TX. Spurious NVNT b 2437MHz Antl Ref

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 11:48:41 AM Mar18, 2022

7000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

RF
Center Freq 2.43

Ref Offset 6.28 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS
Tx. Spurious NVNT b 2437MHz Ant1l Emission
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 11:49:10 AM Mar18, 2022

Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Dffset 6.28 dB
Ref 20.00 dBm

Stop 26.50 GHz

#VEBW 300 kHz Sweep 2.530 s (1001 pts)
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
L 2439GHz| 5364dBm| | [
26474GHz| __ 37379dBm| [ | |
[ 4953 GHg] 52043dBm| [ ]
7.230 GHz 49604dBm| [ ]
9824GHz|  -50461dBm| | [ g
-
- 1
- ]
- ]
10 -
11 I I B I B
——T




TX. Spurious NVNT b 2462MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:45:55 AM Mar 18, 2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF 30 Q
Center Freq 2.462000000 GHz

Ref Offset 6.35 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS
Tx. Spurious NVNT b 2462MHz Ant1l Emission
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 500 AC [ SENSE:INT] ALIGN AUTO 11:46:23 AM Mar 18, 2022

Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

MKr1 2.465 GHz
Ref 20.00 dBm 4.431 dBm

Stop 26.50 GHz

#VEBW 300 kHz Sweep 2.530 s (1001 pts)
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
L 2465GHz| 4431dBm| | |
[ 76500GHz| _ 36782dBm| | | |
5.112 GHz 50668dBm| [ ]
7.283 GHz 49432dBm| [ ]
9824GHz| 5218dBm| | [ g
-
- 1
- ]
- ]
10 -
11 I I B I B
——T




TX. Spurious NVNT g 2412MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R 5 AC | SENSE:INT] [ ALIGN AUTO | 11:50:55 AM Mar 18, 2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB
1LD dBidiv.  Ref 20.00 dBm
og

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STAWS
Tx. Spurious NVNT g 2412MHz Ant1 Emission
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:51:25 AM Mar 18, 2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB
1LD dBidiv  Ref 20.00 dBm
og

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE -

A N | 1[f] 2412 GHz 0 180 dBm| |
I

-51 255 dBm
7.256 GH -50.164 dBm
9.771 GH. -52.483 dBm

1

MSG %STATUS




TX. Spurious NVNT g 2437MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R | SENSE:INT] [ ALIGN AUTO | 11:57:42 AM Mar 18, 2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF 3 AC
Center Freq 2.437000000 GHz

Ref Offset 6.28 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STAWS
Tx. Spurious NVNT g 2437MHz Ant1l Emission
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:58:11 AM Mar 18, 2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Ref Dffset 6.28 dB
Ref 20.00 dBm

i o Y A A R
]

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE »
N [1[f]  2439GHz|  -0370dBm| | I
A N [1[f] 26421GHz| 37176dBm| | I
3 ]
4 ]
5 I -
6 ] ]
7 ] I
8 I I
9 I ]

10 ] ]

11 | I -

q - 00

MSG %STATUS




TX. Spurious NVNT g 2462MHz Ant1l Ref

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 11:55:58 AM Mar18, 2022

2000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

RF
Center Freq 2.46

Ref Offset 6.35 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS
Tx. Spurious NVNT g 2462MHz Ant1l Emission
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 11:56:28 AM Mar 18, 2022

Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Dffset 6.35 dB
Ref 20.00 dBm

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

24.674 GHz
4.927 GH.
7.283 GH
9.824 GH.

ﬁ
b
N N

N

1




Tx. Spurious NVNT n20 2412MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R 5 AC | SENSE:INT] [ ALIGN AUTO | 12:00:17 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset6.41 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STAWS
Tx. Spurious NVNT n20 2412MHz Ant1 Emission
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 12:00:45 PMMar 18,2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Ref Offset6.41 dB
Ref 20.00 dBm

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

FUNCTION FUNCTION WIDTH FUNCTION VALUE -

1

MSG %STATUS




Tx. Spurious NVNT n20 2437MHz Antl Ref

' Keysight Spectrum Analyzer - Swept SA | =]
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 12:02:20 PMMar 18, 2022
Center Freq 2.43

7000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS
Tx. Spurious NVNT n20 2437MHz Ant1 Emission
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 12:02:48 PM Mar 18,2022

Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Dffset 6.28 dB
Ref 20.00 dBm

Stop 26.50 GHz
#VEBW 300 kHz Sweep 2.530 s (1001 pts)

MKR| MODE TRC| SCL! X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -

| 2439GHz[ 423%2dBm| | [ 0000000000000
[§F] 26447 GHz| 36616dBm| [ [ ]
[ f] 51.648 dBm
[ f] -49.762 dB;
[ f] 9.850 GH: 52.622 dBi
[

3
(7]}
s
N
!I

L3

(]

-
NN

1




Tx. Spurious NVNT n20 2462MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R | SENSE:INT] [ ALIGN AUTO | 01:34:58 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF 3 AC
Center Freq 2.462000000 GHz

Ref Offset 6.35 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STAWS
Tx. Spurious NVNT n20 2462MHz Ant1 Emission
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:35:28 PMMar 18,2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Ref Dffset 6.35 dB
Ref 20.00 dBm

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE »
N [1[f]  2465GHz|  -1248dBm| | I
A N [1[f]  25018GHz|  36704dBm| | I
3 ]
4 ]
5 I -
6 I R R
7 ] I
8 - ] r 1
9 - ] r 1

10 - ] 1

11 | R -

q - 00

MSG %STATUS




Tx. Spurious NVNT n40 2422MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R AC | SENSE:INT] [ ALIGN AUTO | 01:37:38 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 6.38 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 5.800 ms (1001 pts)
IMSG %STAWS
Tx. Spurious NVNT n40 2422MHz Ant1l Emission
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:38:06 PMMar 18,2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Ref Dffset 6.38 dB
Ref 20.00 dBm

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE »
N [1[f]  2439GHz|  -2633dBm| | I
A N [1[f]  26.060GHz| -36316dBm| | I
3 [ 4953GHz[ 52409 dBm| ]
4 ]
5 I -
6 ] ]
7 ] I
8 I I
9 I ]

10 ] ]

11 | I -

q - 00

MSG %STATUS




Tx. Spurious NVNT n40 2437MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R | SENSE:INT] [ ALIGN AUTO | 01:40:15 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF 3 AC
Center Freq 2.437000000 GHz

Ref Offset 6.28 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 5.800 ms (1001 pts)
IMSG %STAWS
Tx. Spurious NVNT n40 2437MHz Ant1l Emission
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:40:44 PMMar 18,2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Ref Dffset 6.28 dB
1LD dBidiv  Ref 20.00 dBm
og

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -

25971 GHz
4.927 GHz
7.230 GHz
9.850 GHz

ﬁ

1

1=
ry

=
g
¢
:
W




Tx. Spurious NVNT n40 2452MHz Antl Ref

. Keysight Spectrum Analyzer - Swept SA (==
R | SENSE:INT] [ ALIGN AUTO | 01:43:21 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF 3 AC
Center Freq 2.452000000 GHz

Ref Offset 6.32 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 5.800 ms (1001 pts)
IMSG %STAWS
Tx. Spurious NVNT n40 2452MHz Ant1 Emission
. Keysight Spectrum Analyzer - Swept SA = |

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:43:50 PMMar 18,2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110

IFGain:Low #Atten: 30 dB

Ref Offset 6.32 dB
1LD dBidiv  Ref 20.00 dBm
og

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE »
N [1[f]  2439GHz|  -2726dBm| | I
A N [1[f]  25007GHz| 37414dBm| | I
3 ]
4 ]
5 I -
6 ] ]
7 ] I
8 I I
9 I ]

10 ] ]

11 | I -

q - 00

MSG %STATUS




Band Edge

Band Edge NVNT b 2412MHz Antl Ref

=R

. Keysight Spectrum Analyzer - Swept SA
T =

Ref Offset6.41 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

MSG

RF 3 AC
Center Freq 2.412000000 GHz

| SENSE:INT] [ ALIGN AUTO | 11:40:49 AM Mar 18, 2022
Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

STATUS.

Band Edge NVNT b 2412MHz Antl Emission

. Keysight Spectrum Analyzer - Swept SA

=R

| SENSE:INT] [ ALIGN AUTO | 11:40:52 AM Mar 18, 2022
Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset6.41 dB
1LD dBidiv  Ref 20.00 dBm
og

Stop 2.42700 GHz
Sweep 9.600 ms (1001 pts)

FUNCTION WIDTH FUNCTION VALUE

1




Band Edge NVNT b 2462MHz Antl Ref

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 11:45:46 AM Mar18, 2022

2000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

RF
Center Freq 2.46

Ref Offset 6.35 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS
Band Edge NVNT b 2462MHz Antl Emission
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 11:45:49 AM Mar 18, 2022

Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 6.35 dB
Ref 20.00 dBm

Stop 2.54700 GHz
Sweep 9.600 ms (1001 pts)

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
A N [1[f] 24615 GHz| 4907dBm| |
51.009dBm| |

2484 6 GHz

10

1




Band Edge NVNT g 2412MHz Antl Ref

' Keysight Spectrum Analyzer - Swept SA | =]
R RE 50 [ SENSE:INT] | ALIGN AUTO | 11:50:46 AM Mar18, 2022

AC
Center Freq 2.412000000 GHz . Avg Type: Log-Pwr 1
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset6.41 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG % STATUS.

Band Edge NVNT g 2412MHz Antl Emission

. Keysight Spectrum Analyzer - Swept SA = |
| SENSE:INT] [ ALIGN AUTO | 11:50:49 AM Mar 18, 2022
Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset6.41 dB
Ref 20.00 dBm

X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
2.406 6 GHz 0537dBm| |
2400 0 GHz 31916 dBm
-40.098 dBm
2.389 8 GHz -39.056 dBm

1




Band Edge NVNT g 2462MHz Antl Ref

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 11:55:48 AM Mar18, 2022

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

RF ]
Center Freq 2.462000000 GHz

Ref Offset 6.35 dB Mkr1 2.1-1-68 87 GHz

Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS

Band Edge NVNT g 2462MHz Antl Emission

. Keysight Spectrum Analyzer - Swept SA (==
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:55:51 AM Mar 18, 2022
Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 6.35 dB
Ref 20.00 dBm

Stop 2.54700 GHz
Sweep 9.600 ms (1001 pts)

MKR| MODE TRC| SCL! X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -

A N [1[f]  24689GHz| 0477dBm| | | 000000000000 |
A N [1[f] 24836GHz| 40366dBm| | | ]
S N [1[f] ]
g | N [1]f] ]
I -
6 ]
7 I
8 I
9 ]
10 ]
11 I -
4 m 5

% STATUS.

=
@
o




Band Edge NVNT n20 2412MHz Ant1l Ref

. Keysight Spectrum Analyzer - Swept SA (==
R C | SENSE:INT] [ ALIGN AUTO | 12:00:06 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

RF ) Q  AC
Center Freq 2.412000000 GHz

Ref Offset6.41 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)
IMSG %STATUS
Band Edge NVNT n20 2412MHz Antl Emission
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 12:00:09 PM Mar 18, 2022

Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.406 6 GHz
Ref Offset 6.41 dB
RZf 25.?10 dBm 0.208 dBm

Stop 2.42700 GHz
Sweep 9.600 ms (1001 pts)

MKR| MODE TRC| SCL! X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -

2.400 0 GHz
2.389 8 GHz

10

1




Band Edge NVNT n20 2462MHz Ant1l Ref

. Keysight Spectrum Analyzer - Swept SA (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:34:41 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 6.35 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 2.933 ms (1001 pts)

IMSG % STATUS.

Band Edge NVNT n20 2462MHz Antl Emission

. Keysight Spectrum Analyzer - Swept SA (==
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:34:44 PMMar 18,2022
Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Dffset 6.35 dB
Ref 20.00 dBm

=
=
=}
=}
m
=y
Bl
o
w
a
b3

Socwo~NdOO AW
[}

Y FUNCTION | FUNCTION WIDTH FUNCTION VALUE
4 N | 0193dBm| | 0000
)N N [1[f[ 24835 GHz| 40637dBm| | 00000 00|

24842 GHz

A

=
g
¢
:
W




Band Edge NVNT n40 2422MHz Ant1l Ref

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 01:37:17 PMMar 18, 2022

2000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

RF
Center Freq 2.42

Ref Offset 6.38 dB
Ref 20.00 dBm

#VBW 300 kHz Sweep 5.800 ms (1001 pts)
IMSG %STATUS
Band Edge NVNT n40 2422MHz Antl Emission
' Keysight Spectrum Analyzer - Swept SA =R =R =T
R RF 50 | SENSE:INT] [ ALIGN AUTO | 01:37:20 PMMar 18,2022

Avg Type: Log-Pwr 4
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

AC
000000 GHz

Ref Dffset 6.38 dB
Ref 20.00 dBm

Stop 2.45200 GHz
Sweep 9.600 ms (1001 pts)

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -~
| 24385GHz] -2825dBm| | I
I I
3 [ 23900GHz] 1
4 2.3889 GHz ]
5 ] B
6 ] R
7 ] I
8 ] I
9 ] I
10 ] 1
1 I I R -
i 0
MSG %STATUS




Band Edge NVNT n40 2452MHz Antl Ref

e Keysight Spa:trum Ana\yzer Swept SA (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:42:58 PMMar 18,2022

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 2.435 38 GHz
Ref Offset 6.32 dB
10 gBIdw RZf 25.?10 dBm -2.421 dBm

#VBW 300 kHz Sweep 5.800 ms (1001 pts)
IMSG %STATUS
Band Edge NVNT n40 2452MHz Antl Emission
. Keysight Spectrum Analyzer - Swept SA = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:43:01 PMMar 18,2022

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 6.32 dB
1LD dBidiv  Ref 20.00 dBm
og

Stop 2.52200 GHz
Sweep 9.600 ms (1001 pts)

MKR| MODE TRC| SCL! FUNCTION FUNCTION WIDTH FUNCTION VALUE -

2483 9 GHz

10

1




Duty Cycle

Mode | Frequency (MHz) | Antenna | Duty Cycle (%) | Correction Factor (dB)
b 2412 Antl 100 0
b 2437 Antl 100 0
b 2462 Antl 100 0
g 2412 Antl 100 0
g 2437 Antl 100 0
g 2462 Antl 100 0

n20 2412 Antl 100 0
n20 2437 Antl 100 0
n20 2462 Antl 100 0
n40 2422 Antl 100 0
n40 2437 Antl 100 0
n40 2452 Antl 100 0

Duty Cycle NVNT b 2412MHz Antl

o Keysight Spectrum Analyzer - Swept SA

BN

Ref Offset6.41 dB
Ref 20.00 dBm

Center 2.412000000 GHz

Res BW 1.0 MHz

SENSE:INT|

[ ALIGN AUTO |

PNO: Fast -~ Trig: FreeRun
IFGain:Low #Atten: 30 dB

#VBW 3.0 MHz

Avg Type: Log-Pwr

Mkr1 34.56 ms
9.71 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts)

MSG HESTATUS

Duty Cycle NVNT b 2437MHz Antl



' Keysight Spectrum Analyzer - Swept SA | =]

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:48:09 AM Mar 18, 2022
Center Freq 2.437000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT b 2462MHz Antl

o Keysight Spa:trum Ana\yzer Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 11:45:24 AM Mar18, 2022

Center Freq 2 462000000 GHz

Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.35 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 2.462000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT g 2412MHz Antl



' Keysight Spectrum Analyzer - Swept SA | =]

R RF 5i AC | SENSE:INT] [ ALIGN AUTO | 11:50:19 AM Mar 18, 2022
Center Freq 2.412000000 GHz

Avg Type: Log-Pwr 4

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset6.41 dB
1LD dBidiv.  Ref 20.00 dBm
og

A N VTN N A
P N—— T T A

il ool ot i i

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT g 2437MHz Antl

' Keysight Spectrum Analyzer - Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 11:57:08 AM Mar18, 2022

RF 30 Q
Center Freq 2.437000000 GHz

Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT g 2462MHz Antl



. Keysight Spectrum Analyzer - Swept SA = e
| SENSE:INT] [ ALIGN AUTO | 11:55:18 AM Mar 18, 2022
Avg Type: Log-Pwr

R RF 500 AC
Center Freq 2.462000000 GHz .
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.35 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 2.462000000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts
IMSG %STATUS
Duty Cycle NVNT n20 2412MHz Antl
e Keysight Spa:trum Ana\yzer SweptSA = |
R [ SENSE:INT] | ALIGN AUTO | 11:59:32 AM Mar18, 2022

Center Freq 2 41 000000 GHz Avg Type: Log-Pwr

PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT n20 2437MHz Antl



. Keysight Spectrum Analyzer - Swept SA = e
| SENSE:INT] [ ALIGN AUTO | 12:01:37 PMMar 18,2022
Avg Type: Log-Pwr

R RF 500 AC
Center Freq 2.437000000 GHz .
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT n20 2462MHz Ant1

o Keysight Spa:trum Ana\yzer Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 01:34:05 PMMar 18, 2022
Avg Type: Log-Pwr

Center Freq 2 462000000 GHz .
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 8.35 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 2.462000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT n40 2422MHz Antl



. Keysight Spectrum Analyzer - Swept SA = e
| SENSE:INT] [ ALIGN AUTO | 01:36:38 PMMar 18,2022
Avg Type: Log-Pwr

R RF 500 AC
Center Freq 2.422000000 GHz .
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.38 dB
1LD dBidiv.  Ref 20.00 dBm
og

7 i i U b B s DT

Center 2.422000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT n40 2437MHz Antl

o Keysight Spa:trum Ana\yzer Swept SA | =]
R 502 AC [ SENSE:INT] | ALIGN AUTO | 01:39:19 PMMar 18,2022
Avg Type: Log-Pwr

Center Freq 2 437000000 GHz .
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB
1LD dBidiv.  Ref 20.00 dBm
og

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts

IMSG % STATUS.

Duty Cycle NVNT n40 2452MHz Antl



s Keysight Spectrum Analyzer - Swept SA =0 =l =
I RF 500 AC [ SENSE:INT] | ALIGN AUTO 01:41:38 PM Mar 18,2022
Center Freq 2.452000000 GHz . Avg Type: Log-Pwr 1234
PNO: Fast -»— Trig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 65.35 ms
1.16 dBm

Ref Offset 6.32 dB
Ref 20.00 dBm

Span 0 Hz
Sweep 100.0 ms (10001 pts

Center 2.452000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz
%STATUS

IMSG




Maximum Conducted Output Power

Mode | Frequency (MHz) | Antenna | Conducted Power (dBm) | Duty Factor (dB) | Total Power (dBm) | Limit (dBm) | Verdict
b 2412 Antl 15.243 0 15.243 30 Pass
b 2437 Antl 14.879 0 14.879 30 Pass
b 2462 Antl 15.021 0 15.021 30 Pass
g 2412 Antl 14.293 0 14.293 30 Pass
g 2437 Antl 14.072 1.21 15.282 30 Pass
g 2462 Antl 14.168 0 14.168 30 Pass

n20 2412 Antl 13.28 0 13.28 30 Pass
n20 2437 Antl 13.481 0 13.481 30 Pass
n20 2462 Antl 13.587 0 13.587 30 Pass
n40 2422 Antl 12.746 0 12.746 30 Pass
n40 2437 Antl 12.85 0 12.85 30 Pass
n40 2452 Antl 12.82 0 12.82 30 Pass
Power NVNT b 2412MHz Antl
T Keysight Spectrum Analyzer - Channel Power BN

i R

RF 50 Q

Center Freq 2.412000000 GHz

| SENSE:INT] [ ALIGN AUTO

‘ 11:40:10 AM Mar 18, 2022

. Trig:

Ref Offset6.41 dB
Ref 26.41 dBm

Channel Power

15.24 dBm /20 MHz

Center Freq: 2.412000000 GHz

Radio Std: None

Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

#VBW 3 MHz

Radio Device: BTS

Power Spectral Density

57.77 dBm /Hz

IMSG

% STATUS




Power NVNT b 2437MHz Antl

' Keysight Spectrum Analyzer - Channel Power ==
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 11:48:16 AM Mar18, 2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
10 dBidiv Ref 26.28 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

14.88 dBm /20 MHz -58.13 dBm /Hz

MSG ESTATUS

Power NVNT b 2462MHz Antl

e Keysight Spectrum Analyzer - Channel Pawer = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:44:39 AM Mar 18, 2022
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26.35 dBm

I I S R
st B S

#VBW 3 MHz

Channel Power Power Spectral Density

15.02 dBm /20 MHz -57.99 dBm /Hz

MSG ESTATUS




Power NVNT g 2412MHz Antl

e Keysight Spa:trum Ana\yzer Channel Pawer (==
T — —

50Q AC | SENSE:INT] [ ALIGN AUTO | 11:50:10 AM Mar 18, 2022
Center Freq 2 412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset6.41 dB
10 dBidiv Ref 26.41 dBm
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#YBW 3 MHz

Channel Power Power Spectral Density

14.29 dBm /20 MHz -58.72 dBm /Hz

MSG ESTATUS

Power NVNT g 2437MHz Antl

e Keysight Spectrum Analyzer - Channel Pawer (==

R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:56:58 AM Mar 18, 2022
Center Freq: 2.437000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26.28 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

14.07 dBm /20 MHz -58.94 dBm /Hz

MSG ESTATUS




Power NVNT g 2462MHz Antl

e Keysight Spa:trum Ana\yzer Channel Pawer = |
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:53:59 AM Mar 18, 2022
Center Freq 2 462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
10 dBidiv Ref 26.35 dBm
L

#VBW 3 MHz
Channel Power Power Spectral Density

14.17 dBm /20 MHz -58.84 dBm /Hz

MSG ESTATUS

Power NVNT n20 2412MHz Antl

e Keysight Spectrum Analyzer - Channel Pawer = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:59:22 AM Mar 18, 2022
Center Freq: 2.412000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.41 dB
Ref 26.41 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

13.28 dBm /20 MHz -59.73 dBm /Hz

MSG ESTATUS




Power NVNT n20 2437MHz Antl

e Keysight Spa:trum Ana\yzer Channel Pawer = |
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 12:01:45 PMMar 18,2022
Center Freq 2 437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
10 dBidiv Ref 26.28 dBm
L
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#VBW 3 MHz
Channel Power Power Spectral Density

13.48 dBm /20 MHz -59.53 dBm /Hz

MSG ESTATUS

Power NVNT n20 2462MHz Antl

e Keysight Spectrum Analyzer - Channel Pawer = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:33:38 PMMar 18,2022
Center Freq: 2.462000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
Ref 26.35 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

13.59 dBm /20 MHz -59.42 dBm /Hz

MSG ESTATUS




Power NVNT n40 2422MHz Antl

' Keysight Spectrum Analyzer - Channel Power ==
R RF 50Q AC [ SENSE:INT] [ ALIGN AUTO | 01:36:20 PM Mar 18,2022
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.38 dB
10 dBidiv Ref 26.38 dBm
L

#VBW 3 MHz

Channel Power Power Spectral Density

12.75 dBm 740 MHz -63.27 dBm /Hz

MSG ESTATUS

Power NVNT n40 2437MHz Antl

e Keysight Spectrum Analyzer - Channel Pawer = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:39:01 PMMar 18,2022
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB
Ref 26.28 dBm

Center 2.437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.85 dBm /40 MHz -63.17 dBm /Hz

MSG ESTATUS




Power NVNT n40 2452MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
| R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:41:20 PMMar 18,2022
Center Freq 2.452000000 GHz Gantarfrog 240 2000000/C 12
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Radio Std: Nene

Ref Offset 6.32 dB
Ref 26.32 dBm

Center 2.452 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

12.82 dBm /40 MHz -63.20 dBm /Hz

MSG ESTATUS




Maximum Power Spectral Density Level

Mode | Frequency (MHz) | Antenna | Max PSD (dBm) | Limit (dBm) | Verdict
b 2412 Antl -2.811 8 Pass
b 2437 Antl -2.014 8 Pass
b 2462 Antl -2.694 8 Pass
g 2412 Antl -5.248 8 Pass
g 2437 Antl -5.896 8 Pass
g 2462 Antl -5.968 8 Pass

n20 2412 Antl -6.438 8 Pass
n20 2437 Antl -6.719 8 Pass
n20 2462 Antl -6.403 8 Pass
n40 2422 Antl -8.522 8 Pass
n40 2437 Antl -9.555 8 Pass
n40 2452 Antl -8.58 8 Pass

PSD NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
Center Freq 2.412000000 GHz ) Avg Type: RMS

PNO: Fast ~—»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB Mkr1 2.411 25 GHz

Ref 20.00 dBm -2.811 dBm

Center 2.41200 GHz . Span 30.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 3.733 ms (1001 pts)

MsG [y sTatus




PSD NVNT b 2437MHz Antl

e Keysight Spectrum Analyzer - Swept SA

g R F 50 A eI e

Center Freq 2.437000000 GHz ) Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB Mkr1 2.437 84 GHz

Ref 20.00 dBm -2.014 dBm

Center 2.43700 GHz ] Span 30.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG [% STATUS

PSD NVNT b 2462MHz Antl

e Keysight Spectrum Analyzer - Swept SA
R F 5

Center Freq 2.462000000 GHz ) Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 2.462 81 GHZ
Ref Offset 6.35 dB
Ref 20.00 dBm -2.694 dBm

Center 2.46200 GHz ] Span 30.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG [% STATUS




PSD NVNT g 2412MHz Antl

| Keysight Spectrum Analyzer - Swept SA
R R 5 AT

Center Freq 2.412000000 GHz

Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 6.41 dB
Ref 20.00 dBm

Mkr1 2.404 80 GHz
-5.248 dBm

Span 30.00 MHz

#VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG % STATUS

PSD NVNT g 2437MHz Antl

e Keysight Spectrum Analyzer - Swept SA

i R RF 5 A 1GN A
Ce Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Ref Offset 6.28 dB
Ref 20.00 dBm

Span 30.00 MHz
#VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG [% STATUS




PSD NVNT g 2462MHz Antl

e Keysight Spectrum Analyzer - Swept SA

g R F 50 A eI e

Center Freq 2.462000000 GHz ) Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 6.35 dB
Ref 20.00 dBm

’1

Center 2.46200 GHz ] Span 30.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG [% STATUS

PSD NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA = ===

e U = - NSE:INT ALIGN A 11:59:59 AM Mar 18, 2022
Center Freq 2.412000000 GHz ) Avg Type: RMS TRACE n
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.406 36 GHz
Ref Offset 6.41 dB -6.438 dBm

Ref 20.00 dBm

ANV\}"-““FW'M\[;{ \qu\}
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Center 2.41200 GHz ] Span 30.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG [% STATUS




PSD NVNT n20 2437MHz Antl

e Keysight Spectrum Analyzer - Swept SA

g R R A ALIGN Al
Center Freq 2.437000000 GHz ) Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 6.28 dB Mkr1 2.432 32 GHz

Ref 20.00 dBm -6.719 dBm

Span 30.00 MHz
#VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG % STATUS

PSD NVNT n20 2462MHz Antl

e Keysight Spectrum Analyzer - Swept SA
R F 5

Center Freq 2.462000000 GHz ) Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

MKr1 2.455 10 GHZ
Ref Offset 6.35 dB
Ref 20.00 dBm -6.403 dBm
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Center 2.46200 GHz ] Span 30.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 3.733 ms (1001 pts)

IMSG [% STATUS




PSD NVNT n40 2422MHz Antl

e Keysight Spectrum Analyzer - Swept SA
R F 5

Center Freq 2.422000000 GHz ) Avg Type: RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB
Mkr1 2.437 00 GHZ
Ref Offset 6.38 dB
Ref 20.00 dBm -8.522 dBm
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Center 2.42200 GHz ] Span 60.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 7.467 ms (1001 pts)

IMSG [% STATUS

PSD NVNT n40 2437MHz Antl

e Keysight Spectrum Analyzer - Swept SA
R F 5

Center Freq 2.437000000 GHz o " Avg Type:RMS
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 6.28 dB Mkr1 2.438 56 GHz

Ref 20.00 dBm -9.555 dBm

1
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Center 2.43700 GHz ] Span 60.00 MHz
#Res BW 3 kHz #VBW 10 kHz* Sweep 7.467 ms (1001 pts)

IMSG [% STATUS




PSD NVNT n40 2452MHz Antl
= |- 3|
01:42:38 PMMar 18, 2022

e Keysight Spectrum Analyzer - Swept SA
R F 5 N A
Avg Type: RMS

nter Freq 2.452000000 GHz —
PNO: Fast -»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB
Mkr1 2.437 60 GHz
-8.580 dBm

Ce

Ref Offset 6.32 dB
Ref 20.00 dBm
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Span 60.00 MHz
Sweep 7.467 ms (1001 pts)

Center 2.45200 GHz
#Res BW 3 kHz #VBW 10 kHz*
[%STATUS

IMSG




-6dB Bandwidth

Mode | Frequency (MHz) | Antenna | -6 dB Bandwidth (MHz) | Limit -6 dB Bandwidth (MHz) | Verdict
b 2412 Antl 9.581 0.5 Pass
b 2437 Antl 9.085 0.5 Pass
b 2462 Antl 10.011 0.5 Pass
g 2412 Antl 16.516 0.5 Pass
g 2437 Antl 16.437 0.5 Pass
g 2462 Antl 16.552 0.5 Pass

n20 2412 Antl 17.717 0.5 Pass
n20 2437 Antl 17.600 0.5 Pass
n20 2462 Antl 17.751 0.5 Pass
n40 2422 Antl 36.381 0.5 Pass
n40 2437 Antl 35.928 0.5 Pass
n40 2452 Antl 36.362 0.5 Pass

-6dB Bandwidth NVNT b 2412MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

BN

I3 RF 500 AC

SENSE:INT| [

ALIGN AUTO ‘ 11:40:41 AM Mar 18, 2022

Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset6.41 dB
Ref 26.41 dBm

#Res BW 100 kHz

Occupied Bandwidth
13.711 MHz
-175.22 kHz
9.581 MHz

Transmit Freq Error
x dB Bandwidth

—w~ Trig: Free Run

Center Freq: 2.412000000 GHz
Avg|Hold: 100/100

Radio Std: None
#Atten: 30 dB Radio Device: BTS

Mkr3 2.416615 GHz
-3.1289 dBm

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 20.9 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

IMSG

% STATUS




-6dB Bandwidth NVNT b 2437MHz Antl

e Keysight Spa:trum Ana\yzer Occupied BW (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:48:29 AM Mar 18, 2022

Center Freq 2 437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.441564 GHz

Ref Offset 6.28 dB
10 dBidiv Ref 26.28 dBm
L

Span 30 MHz
#VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 21.2 dBm
13.264 MHz

Transmit Freq Error 21.821 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.085 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT b 2462MHz Antl

. Keysight Spectrum Analyzer - Occupied BW = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:45:36 AM Mar 18, 2022
Center Freq: 2.462000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.466999 GHz

Ref Offset 6.356 dB
Ref 26.35 dBm

Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 20.9 dBm
13.768 MHz

Transmit Freq Error -6.966 kHz % of OBW Power 99.00 %

x dB Bandwidth 10.01 MHz x dB -6.00 dB

MSG ESTATUS




-6dB Bandwidth NVNT g 2412MHz Antl

e Keysight Spa:trum Ana\yzer Occupied BW (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:50:34 AM Mar 18, 2022

Center Freq: 2.412000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset6.41 dB Mkr3 2.420193 GHz
10 dBidiv Ref 26.41 dBm -5.3165 dBm
L

Radio Std: Nene

Center 2412 GHz
#VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 19.6 dBm
16.509 MHz

Transmit Freq Error -65.398 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.52 MHz x dB -6.00 dB

MSG ESTATUS

-6dB Bandwidth NVNT g 2437MHz Antl

. Keysight Spectrum Analyzer - Occupied BW = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:57:27 AM Mar 18, 2022
Center Freq: 2.437000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.28 dB Mkr3 2.445199 GHz
Ref 26.28 dBm

[ N I

I N AN A N A B N

Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 19.4 dBm
16.360 MHz

Transmit Freq Error -18.999 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.44 MHz x dB -6.00 dB

MSG ESTATUS




-6dB Bandwidth NVNT g 2462MHz Ant1

e Keysight Spa:trum Ana\yzer Occupied BW (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:55:35 AM Mar 18, 2022
Radio Std: None

Center Freq 2 462000000 GHz Center Freq: 2.462000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 6.356 dB
10 dBidiv Ref 26.35 dBm
L

Span 30 MHz
#VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 19.3 dBm
16.470 MHz

Transmit Freq Error -19.948 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.55 MHz x dB -6.00 dB

MSG ESTATUS

-6dB Bandwidth NVNT n20 2412MHz Antl

. Keysight Spectrum Analyzer - Occupied BW = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 11:59:51 AM Mar 18, 2022
Center Freq: 2.412000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.420812 GHz

Ref Offset 6.41 dB
Ref 26.41 dBm

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

Center 2.412 GHz

Occupied Bandwidth Total Power 18.5 dBm
17.677 MHz

Transmit Freq Error -46.526 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.72 MHz x dB -6.00 dB

MSG ESTATUS




-6dB Bandwidth NVNT n20 2437MHz Antl

e Keysight Spa:trum Ana\yzer Occupied BW (==
R 50Q AC | SENSE:INT] [ ALIGN AUTO | 12:02:02 PMMar 18,2022

Center Freq: 2.437000000 GHz
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.44579 GHz

Radio Std: Nene

Ref Offset 6.28 dB
10 dBidiv Ref 26.28 dBm
L

#VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 18.9 dBm
17.538 MHz

Transmit Freq Error -10.361 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.60 MHz x dB -6.00 dB

MSG ESTATUS

-6dB Bandwidth NVNT n20 2462MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW = |
R RF 50Q AC | SENSE:INT] [ ALIGN AUTO | 01:34:24 PMMar 18,2022
Center Freq: 2.462000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.470866 GHz
Ref 26,35 dBm 6.0291 dBm

Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

Occupied Bandwidth Total Power 18.9 dBm
17.670 MHz

Transmit Freq Error -9.525 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.75 MHz x dB -6.00 dB

MSG ESTATUS




-6dB Bandwidth NVNT n40 2422MHz Antl

. Keysight Spa:trum Ana\yzer Occupied BW
R

=R

| SENSE:INT] [ ALIGN AUTO |

01:36:58 PMMar 18,2022

Center Freq: 2.422000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

——
#IFGain:Low

Radio Std: Nene

Radio Device: BTS

Ref Offset 6.38 dB

10 dBidiv Ref 26.38 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power

36.272 MHz
23.582 kHz
36.38 MHz

18.2 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

MSG ESTATUS

Mkr3 2.440214 GHz

-6dB Bandwidth NVNT n40 2437MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

=R

| SENSE:INT] [ ALIGN AUTO |

01:39:46 PMMar 18,2022

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

——
#IFGain:Low

Radio Std: Nene

Radio Device: BTS

Ref Offset 6.28 dB
Ref 26.28 dBm

Center 2.437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

35.865 MHz
11.938 kHz
35.93 MHz

18.2 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-6.00 dB

MSG ESTATUS

Mkr3 2.454976 GHz




-6dB Bandwidth NVNT n40 2452MHz Antl

s Keysight Spectrum Analyzer - Occupied BW O | P[]
I RF 500 AC [ SENSE:INT] | ALIGN AUTO 01:42:19 PMMar 18,2022
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.470097 GHz
-8.4936 dBm

Ref Offset 6.32 dB
Ref 26.32 dBm

Center 2.452 GHz
#Res BW 100 kHz #VBW 300 kHz
18.4 dBm

Occupied Bandwidth Total Power
36.192 MHz

-83.863 kHz
36.36 MHz x dB

% of OBW Power

Transmit Freq Error
x dB Bandwidth

MSG ESTATUS

XXX END OF REPORT 3% 3% %% 3%




